BO. MIMEVITEADY NO.SS MILL TEST CERTIFICATE
TP ACCORDING TO 20 19304/2.1.8
Flgn Wo L
11003008 _ ORDER #0. PO 1T858 — _ 3 _ A DF )
A WEEHICATION WAL :
—— MouTHS WAP BODY NO.
: Luoano ABTM A 100/5008; ASTM A S¥1908; GRADE B _u!nx:a."
[ L HEAT NUNBER OF NUMBER OF LENGTH WHIOWT N WY NOMBER OF TTEM oT
1 ° X 0.954 (88.30 x 3.9t mm ) 33722 200 4088 0431.200 34,933 30 3
98032 137
DEUCRIPTION T
199.714MT OF SEAMLESYE STEEL TUBING ORDER CONFIRMATION 18703
(OUFERCO REF.NO. 187038}
PROVUCT ARALVEEY ™
TR COWSINON S BTREEYESY
Mo MEAY Sample no. c ™ » » s cr ™ ve c» v Fisteing | Bonding Flong Wardeass Wdreme o uu.!n TROETIVE
1| sra W2R2 8.178 0.522 0.229 0012 ¢.009 0143 0.1¢4 0.012 0.212 0.004 GO0D - 2500 -
N 37283 0.108 0.522_| 0229 | 0A13 9008 | 8443 | o84 | ©012 | 0213 | 0.004
2] a2 284 8.170 0.52¢ 0.231 0.012 5.009 .43 0.163 0.012 0.214 0.004 GOOD 2500
33722 328 0.188 9.524 0.228 0.012 ©.008 0.183 0.185 0.012 4213 0.004
3 89932 38458 D.287 0.744 0.207 0.012 0,009 8.180 0.106 0.019 0.208 0.001 GO0D 2500
99932 38458 0.268 6.735 0.208 0.012 $.009 0.150 0.108 0019 0.207 0,001
MECHANICAL PROPERTIES
TRST SPECMEN TENWON TRACTION CRARPY ¥-NOTCH NP SHEAR
Tenche Blrenght Yisld Stengha Tlowpstien
No.| WEAT Sampe ne. Dimensions Sectien Length Peguied Renuit Roguived Reauk Roquited | Raswk b L]
neh x Ineh inch’ Inch [ Max, Pst [T Max, L) Min. » s 2 hd Avernge
4 72 37202 .47 % 0.18 0.08 2.00 86000 85681 35000 $2883 20.00 30.40
2 N2 37284 QA7 % 0.18 0.08 2.00 80000 63571 35000 $2282 20.00 26.80
3 20032 38455 0.75x 0.18 0.1 2.00 80000 79857 35000 53836 20.00 29.90
TCRWEY TAAT FERAMIR AL HEAS 4 SOVEEE NAS SETH UAVS ACTVE WITH ToE DPSAND 7 BCW CATION. Y
SIGHATURE QUALITY DEPT. CHIEF .
ing. IBERIU ERDE! =~ >
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